PhiBer Vertica

Stacking
Accumulator

Model:VS1202

www.phiber.ca






02 Series Stacking Accumulator 5/27/2014

VS1202 VS1202 Table of Contents
IMAIN FRAIME ASSEIVIBLY ...cuituituiieiieeireireireetrecresressessrsssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssssssssssssassassssssnssasns 4
SLIDE TRUCK ...cutuiieieecreireereecrectereecressassescssssassessssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssasssssssssnssssssnssnssnssssssnssnssanes 6-7
LOAD LIFT ARIMI ASIV ....ccuiieiieeiteiienteectestassescescsassessessssssasssssssssassssssnssasssssssssssssssssssssssssssssnssssssssssssnssssssnssnssnsssnssassasssnssnssnsens 8
GATE ASIM .ociiiiiiiieiiieireiieetrettesteestessessassssssasssssssssassasssssssssasssssssssasssssssssssssssssssasssssssssasssssssssasssssssssasessssssssssnnssnssasssnssassnssnne 9
CASTER ASIVL.....ceieiiiiieireieeieeceeteecteceestescescsessasssssssssasssssssssassssssnsssssssssssssssssssnssassssssnssasssssssssasssssssssassasssnssassasssnssasssnens 10-11
ROLLER BED ......ccutteiieeiieenceenereeneeeneeenceessseesesessessssssssesssssessessssssnsessssssnsessssssnsessssessssssssesnsssassessssssssesnssssnsesnsssnnsesnnsennne 12-14
ELECTRIC CONTROL PACKAGE. ......cctiieiieititeirecteteetreeeeectesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassnssssssnssassanes 15-16
HYDRAULIC PACKAGE .....ccucttuiieeneeenietenereeceeescrenserssesessesssssesssssssssssessssssssesssssssssssssessssssssesssssassessssssssesnssssnsesnsssansesnnsssnne 17-18

L0100 o N Y 19



6/2/2014

ASM-200600

02 Series Stacking Accumulator

VS1202

MAIN FRAME ASSEMBLY

AND <

Serial # V513620000142




02 Series Stacking Accumulator

VS1202

MAIN FRAME ASSEMBLY

Serial #
ITEM PART NO. DESCRIPTION QTY
1 WLD-200680 STACKER MAIN FRAME 1
2 WLD-200639 REAR ROLLER, STACKER 1
3 WLD-100661 LIGHT BKT STACKER LH 1
4 WLD-100662 LIGHT BKT STACKER RH 1
5 WLD-200687 HYDRAULIC COVER 1
6 CMP-100169 FL206 2-BOLT HOUSING 2
7 CMP-100109 BEARING YET 206-104 2
8 PCT-200789 HARDENED SKID 2
9 FST-100232 1/2" X 1" CARRIAGE BOLT 8
10 FST-100356 1/2" CRIMP NUT 12
11 FST-100136 5/16" X 3/4" CAP SCREW 6
12 FST-100235 1/2" X1 1/4" CARRIAGE BOLT 4
13 FST-100249 5/16" FLANGE NUT 6
14 FST-100430 5/16" X2 1/2" SOCKET HEAD BOLT 5
15 FST-100173 5/16" LOCK NUT 5
16 CMP-100280 HOSE CLAMP DOUBLE 1/2" 5
17 FST-100169 1/4" X3/4" CAP SCREW 2
18 FST-100135 1/4" LOCK NUT 2
19 FST-100263 516" x1" THREAD CUTTING FLANGE BOLT 3
20 PCT-200793 MANUAL SWITCH GUARD, STACKER 1
21 HYD-100490 VALVE BLOCK, ACCUM/STACKER 1
22 SAF-200100 SLIPPING HAZARD IN ACCUMULATOR 2
23 SAF-200101 FALLING BALE HAZARD BEHIND ACCUMULATOR 1
24 SAF-200102 NO CLIMBING UNDER BALES IN ACCUMULATOR 1
25 SAF-200103 PINCH POINT HAZARD UNDER LIFT IN ACCUMULATOR 1
26 SAF-200104 READ SAFETY MANUAL 1
27 SAF-200105 ROLL-OVER RISK AT 20 MPH 1
28 SAF-200106 STACKER DECAL - USER OPTIONS 1
29 SAF-200107 SLOW MOVING VEHICLE SIGN 1
30 CMP-100122 PHIBER SERIAL PLATE 1
31 CMP-100144 CONSPICUITY TAPE - SOLID RED 2
32 ELC-100182 LIGHT, RED OVAL GRO 52892 2
33 ELC-100109 LIGHT, AMBER OVAL 2
ELC-100183 OVAL GROMMET 4
ELC-100184 3 PIN PIGTAIL 4

6/2/2014
ASM-200600
V$13620000142 AND <



02 Series Stacking Accumulator

VS$1202

LH SLIDE TRUCK

%

S @

6/2/2014

ASM-200630

Serial # VS12210000126 AND <

ITEM PART NO. DESCRIPTION QTY
1 WLD-200657 SIDE TRUCK BRACE LH 1
2 WLD-200652 BALE GUIDE LH 1
3 WLD-200642 RH TRUCK SLIDE UNIT 1
4 WLD-200643 LEFT TRUCK SLIDE UNIT 1
5 CMP-200601 WIPER 4
6 CMP-700276 DU BUSHING 2" X 2" 4
7 WLD-200671 LIFT TRUCK LH 1
8 CMP-100271 24 DU 24 PTFE BRONZE/STEEL 2
9 FST-100206 3/8" LOCKNUT 22
10 FST-100241 3/8" X1 1/4" CAP SCREW 4
11 FST-100201 3/8" X1 1/2" CAP SCREW 12
12 CMP-100145 SPRING 2
13 FST-100226 3/8" X3" EYE BOLT 2
14 SAW-200601 SLIDER SHAFT, TOP 2 PBBS0219 1
15 SAW-200600 SLIDER SHAFT, TOP PBBS0200 1
16 SAW-200653 LIFT STOP 1
17 PCT-200744 ROD MOUNT PLATE 2
18 PCT-200686 ROD CLAMP 2
19 PCT-200701 SENSOR PLATE 1
20 FST-100390 1/2" X6" CAP SCREW 8
21 FST-100356 1/2" CRIMP NUT 12
22 FST-100407 1/2" X4 1/2" CAP SCREW 4
23 FST-100169 1/4" X 3/4" CAP SCREW 2
24 PCT-200819 BALE STOPER 2
25 FST-100141 3/8" X 1" CAP SCREW 4
26 SAF-200103 PINCH POINT HAZARD STICKER 1




02 Series Stacking Accumulator

VS1202

7

RH SLIDE TRUCK

3/31/2014
ASM-200640
Serial # VS12210000126 AND <
ITEM PART NO. DESCRIPTION QTY
1 WLD-200604 SIDE TRUCK BRACE 1
2 WLD-200641 BALE GUIDE 1
3 WLD-200642 RH TRUCK SLIDE UNIT 1
4 WLD-200643 LEFT TRUCK SLIDE UNIT 1
5 WLD-200670 LIFT TRUCK 1
6 CMP-200601 WIPER 4
7 CMP-700276 DU BUSHING 2" X 2" 4
8 CMP-100271 24 DU 24 PTFE BRONZE/STEEL 2
9 FST-100241 3/8" X1 1/4" CAP SCREW 4
10 FST-100201 3/8" X1 1/2" CAP SCREW 12
11 FST-100206 3/8" LOCKNUT 22
12 CMP-100145 SPRING 2
13 FST-100226 3/8" X 3"EYE BOLT 2
14 SAW-200601 SLIDER SHAFT, TOP 2 PBBS0219 1
15 SAW-200600 SLIDER SHAFT, TOP PBBS0200 1
16 WLD-200690 LIFT STOP WELDMENT 1
17 PCT-200744 ROD MOUNT PLATE 1
18 PCT-200686 ROD CLAMP 2
19 FST-100197 1/2" X6" CAP SCREW 8
20 FST-100356 1/2" CRIMP NUT 12
21 FST-100407 1/2" X4 1/2" CAP SCREW 4
22 PCT-200819 BALE STOPER 2
23 FST-100141 3/8" X 1" CAP SCREW 4
24 SAF-200103 PINCH POINT HAZARD STICKER 1




02 Series Stacking Accumulator

VS$1202

8 6/2/2014
LOAD LIFT ARM ASM ASM-200656
Serial # V512210000126 AND <
ITEM| _PARTNO. DESCRIPTION QTY

1 | WLD-200611 LOAD ARMWLD 1

2| WLD-200647 HINGE PIN RH 1

3| WLD-200648 HINGE PIN LH 1

4| WLD-200654 PIN 2

5| WLD-200646 PIN 2

6 | PCT-200629 PBBS0239 LINK 2

7 | CMP-100273 | 16 DU 16 PTFE BRONZE/STEEL 6

8 | CMP-700276 | 32 DU 32 PTFE BRONZE/STEEL 2

9 | FST-100417 | 3/8"X3/4" SERRATED FLANGE BOLT| 2

10 | FST-100141 3/8"X 1" CAP SCREW 2

11 | FST-100206 3/8" LOCKNUT 2

12 | FST-100189 1/2"X 1" CAP SCREW 4

13 | FST-100190 172" X1 1/4" CAP SCREW 8

14 | FST1-100105 172" LOCK WASHER 12

ASM-200652 LIFT CYLINDER ASSY 2

HYD-100776 SEAL KIT FOR ASM-200652/HY D-100706 1




02 Series Stacking Accumulator

VS$1202

9

GATE ASM

6/2/2014

ASM-200657
Serial # V5122210000126 AND <
ITEM PART NO. DESCRIPTION QTY

1 WLD-200669 | STACKING ACCUMULATOR GATE 3 1
2 HYD-100706 GATE CYLINDER 1
HYD-100776 SEAL KIT FOR CYLINDER 1
3 PCT-200752 GATE SHEER LINK 1
4 CMP-700280 3PP81 3PT HITCH PIN 3
5 FST-100423 5/8" X3 1/2" CAP SCREW GRADE 8 1
6 FST-100278 5/8" CRIMP NUT 1
7 FST-100264 7/16" LYNCH PIN 3
8 FST-100335 1" X3" CAP SCREW 1
9* FST-100245 1" LOCKNUT 1
10 FST-100375 CYLINDER PIN 1
11 PCT-200792 GATE CYLINDER LUG* 1
12 *TO CHANGE CYLINDER LOCATION FROM

TOP TOBOTTOM VS1362000041 & >




02 Series Stacking Accumulator

VS$1202

10 6/2/2014

LH CASTER ASM ASM-200654

Serial # VS$12210000126 AND <

ITEM PART NO. DESCRIPTION QTY

1 WLD-200672 AMERICAN STYLE CASTER BOXLH 1
2 WLD-200656 CASTER WELDMENT LH 1
3 WLD-200663 STEERING GUIDE 1
4 WLD-200659 SAFETY RAILING LH 1
5 WLD-200689 STEERING MECHANISM COVER 1
6 ASM-200653 CASTER DETENT 2
7 CMP-200175 HUB HD 812-10 1
CMP-200264 BEARING,HD812-10HUB,OUTER 3780 1
CMP-200265 BEARING, HD 812-10 HUB, INNER 2790 1
CMP-200266 RACE, HD 612-10 HUB, OUTER 2720 1
CMP-200267 RACE, HD 612-10, INNER 3720 1
CMP-200268 DUST CAP,HD 612-10 HUB DC17 1
CMP-200269 GREASE SEAL, HD 612-10 HUB SE17 1
FST-200123 LUGBOLT, HD 612-10 HUB WB12 8
| 8 CMP-100276 | 12.5L X16 SLI-1 14PLY ON 16 X10 X8BOLT WHEEL 1
CMP-100275 RIM16" X 10" 1
CMP-100295 TIRE 12.5L X16 SLI-1 14 PLY 1
9 CMP-200602 GARFIL BUSHING 3.5" OD X.250" X2.5" 2
10 CMP-100758 SPRING, PU TENSIONER, STACKER DETENT 2
11 PCT-200703 CASTER WASHER 1
12 PCT-200705 CASTER WASHER 1
13 FST-100406 SNAP RING EXTERNAL 3.000 1
14 FST-100256 7/8" NC NUT 4
15 FST-100190 1/2" X1 1/4" CAP SCREW 2
16 FST-100104 1/2" LOCKNUT 2
17 FST-100113 5/8" LOCK NUT 11
18 FST-100186 5/8" X2" CAP SCREW 11
19 FST-100263 5/16"x1" THREAD CUTTING FLANGE BOLT 2




02 Series Stacking Accumulator

VS1202

11 6/2/2014

RH CASTER ASM ASM-200655

Serial # V$12210000126 AND <

ITEM PART NO. DESCRIPTION QTY
1 WLD-200658 AMERICAN STYLE CASTER BOXRH 1
2 WLD-200636 CASTER WELDMENT RH 1
3 WLD-200660 SAFETY RAILING RH 1
4 WLD-200663 STEERING GUIDE 1
5 WLD-200689 STEERING MECHANISM COVER 1
6 ASM-200653 CASTER DETENT 2
7 CMP-200175 HUB HD 812-10 1
CMP-200264 BEARING,HD812-10HUB,OUTER 3780 1
CMP-200265 BEARING, HD 812-10 HUB, INNER 2790 1
CMP-200266 RACE, HD 612-10 HUB, OUTER 2720 1
CMP-200267 RACE, HD 612-10, INNER 3720 1
CMP-200268 DUST CAP,HD 612-10 HUB DC17 1
CMP-200269 GREASE SEAL, HD 612-10 HUB SE17 1
FST-200123 LUGBOLT,HD 612-10 HUB WB12 8
8 CMP-100276 | 12.5L X16 SLI-1 14PLYON 16 X10 X8BOLT 1
CMP-100275 RIM16" X10" 1
CMP-100295 TIRE 12.5L X16 SLI-1 14 PLY 1
9 CMP-200602 GARFIL BUSHING 3.5" OD X .250" X2.5" 2
10 CMP-100758 |SPRING, PU TENSIONER, STACKER DETENT| 2
11 PCT-200703 CASTER WASHER 1
12 PCT-200705 CASTER WASHER 1
13 FST-100406 SNAP RING EXTERNAL 3.000 1
14 FST-100256 7/8" NC NUT 4
15 FST-100190 1/2" X1 1/4" CAP SCREW 2
16 FST-100104 1/2" LOCKNUT 2
17 FST-100113 5/8" LOCKNUT 11
18 FST-100186 5/8" X2" CAP SCREW 11
19 FST-100263 5/16" x 1" THREAD CUTTING FLANGEBOLT 2




02 Series Stacking Accumulator 12 6/2/2014
VS§1202 FRONT ROLLER BED ASM-200659
Serial # VS13620000142 AND <
ITEM| PART NO. DESCRIPTION QTY

1 PCT-200803 FRONT ROLLER BED RH 1

2 PCT-200806 FRONT ROLLER BED LH 1

3 WLD-200634 32"ROLLER 2

4 WLD-200674 BALE SKID 1

5 PCT-200780 BALE SKID DECK PLATE 2

6 CMP-100134 P206 PILLOW BLOCK 4

7 CMP-100109 BEARING YET 206-104 4

8 FST-100151 1/2" FLAT WASHER HARDENED 20

9 FST-100421 1/2" X1 3/4" CAP SCREW 8

10 FST-100356 1/2" CRIMP NUT 20

11 FST-100399 1/2" X1 1/2" CARRIAGE BOLT 4

12 FST-100235 1/2" X1 1/4" CARRIAGE BOLT 4

FST-100429 1/2" X 2" CARRIAGE BOLT 4




02 Series Stacking Accumulator

VS$1202

13 6/2/2014
REAR ROLLER BED ASM-200658
Serial # VS$13620000142 AND <
ITEM PART NO. DESCRIPTION QTY
1 WLD-200678 ROLLER BED WELD 1
2 PCT-200723 BALE BUTTON 1
3 SAW-200694 BALE BUTTON TUBE 1
4 FST-100314 1/4" X2" COTTER PIN 2
5 300346 SPRING EXTEN. FLOOR SW., STACKER 1
6 PCT-200731 BALE BUTTON SPACER 1
7 WLD-200634 32"ROLLER 7
8 CMP-100134 P206 PILLOW BLOCK 14
9 CMP-100109 BEARING YET 206-104 14
10 FST-100151 1/2" FLAT WASHER HARDENED 36
11 FST-100421 1/2" X1 3/4" CAP SCREW 28
12 FST-100356 1/2" CRIMP NUT 36
13 FST-100235 1/2" X1 1/4" CARRIAGE BOLT 8
14 PCT-200809 | REAR ROLLER BED MOUNT NO SCALE 2
15 PCT-200825 REAR ROLLER BED MOUNT RH 1
16 PCT-200808 REAR ROLLER BED MOUNT LH 2
17 FST-100422 5/8" X 4" X4"U-BOLT 4
18 FST-100278 5/8" CRIMP NUT 8




02 Series Stacking Accumulator

14

VS$1202 ROLLER BED ASSEMBLY
ITEM PART NO. DESCRIPTION QTY
1 WLD-200634 32" ROLLER 9
2 WLD-200633 ROLLER BED WLD 1
3 CMP-100134 P206 PILLOW BLOCK 18
4 CMP-100109 BEARING YET 206-104 18
5 FST-100314 1/4" X 2" COTTER PIN 2
6 SAW-200694 BALE BUTTON TUBE 1
7 PCT-200723 BALE BUTTON 1
8 300346 SPRING EXTEN. 1
9 PCT-200731 BALE BUTTON SPACER 1
10 PCT-200780 BALE SKID DECK PLATE 2
11 WLD-200674 BALE SKID 1
12 FST-100235 1/2" X1 1/4" CARRIAGE BOLT 4
13 FST-100151 1/2" FLAT WASHER HARDENED 48
14 FST-100356 1/2" CRIMP NUT 52
15 FST-100399 1/2" X1 1/2" CARRIAGE BOLT 8
16 FST-100191 1/2" X1 1/2" CAP SCREW 40
17 PCT-200784 LIFT KIT SUPPORT 2

6/2/2014

ASM-200650

Serial # VS-12210000126 TO VS-13620000141

AND <



5/27/2014

02 Series Stacking Accumulator 15

VS1202 ASM-200613

ELECTRIC CONTROL PACKAGE

Serial # VS12210000126 AND <
_ ITEM PART NO. DESCRIPTION QTY
Cali Monitor @\ﬂ @ 1 ELC-100178 PROXIMITY SWITCH 3
PhiBer 2 ELC-100298 OPTIC SENSOR/EMITTER (PAIR) 2
v s @ ELC-100339 CONNECTOR, OPTIC SENSOR 4
s = (é 3 ELC-100361 CAB MONITOR 1
| j o ) 4 CMP-100277 DECAL, CAB MONITOR 1
ydraulic Valve
3 Hook-up 5 ELC-100235 8 AMP FUSE 1
6 ELC-100276 EXTENSION CORD 38' 1
@ 7 ELC-100368 EMERGENCY STOP BUTTON 1
ELC-100369 | MOUNTING COLLAR FOR ELC-100368 | 1
. ELC-100370 CONTACT FOR ELC-100368 1
Control Box SusWire
Harness 8 PCT-200793 SWITCH GUARD 1
e 9 SAF-200106 DECAL, CONTROL BOX 1
sene waw T g 10 ELC-100102 BALE POSITION 3
a O) @006 Lift Proximity Switch @ 11 ELC-100240 UP/DOWN 1
e ? B o 10/11 | ELC-100203 TOGGLE SWITCH BOOT 4
X \ Floor Proximity Switch
e 12 ELC-100340 CIRCUIT BOARD 1
i Sesisor —Froiit 13 ELC-100350 PIC CHIP VA 1.10 1
Circuit Board @ 14 ELC-100231 800 mA FUSE 1
Optic Sensor —Back
14

o

4




02 Series Stacking Accumulator 16 5/27/2014

VS1202 WIRE HARNESS ELC-100363

Serial # VS13620000142 AND <

Safetv Stop Button ITEM PART NO. DESCRIPTION QTY
e 1 ELC-100251 23 PIN AMPSEAL PLUG 1
g |, ._ red 2 ELC-100265 6 PIN CONNECTOR (MALE) 1
S‘Il'ctz\\'ilch 3 ELC-100703 DEUTSCH CONNECTOR HOUSING 9
) Ne T ] 4 ELC-100704 DEUTSCH CONNECTOR LOCK 9
E 5 ELC-100705 DEUTSCH CONNECTOR CRIMP SOCKET 9
, > & ' 6 ELC-100298 OPTIC SENSOR/EMITTER-FRONT/REAR 2
] uhite - & ; ELC-100339 CONNECTOR, OPTIC SENSOR 4
ZJwhite hift ‘.“ w ¢ E Photo emit
4 — ! Photo sensor rear
lack |gate ext Q. 1 :_ __________________________________________ rear
R —] < ELC-100265 i >
N i * o Centre LED |
Jeree open cent . Il_;_‘i;)]{':;m‘_“} (yellow) :
green == prown\_° green Ground (black)
floor sw o white Bottom bale I‘:-i':fl button black
W L _ o black LED (white) +jpy  (&reen) sig.out 4,3 blue |
down m power ek
= N 22 brown 1 2 white
| black 1y 0 4
w i1i1r‘:d = brown 12y
eg. Part # Omron NS5C—D451
2 (wire side view)
\\']1r‘3d - blue
black @ white’
red Ring terminal
hl.' @ - 147 typ. 2 i
ed W red
/ & @ green J
To Hydraulic greeh 4 ELC-100703 = A
Valve ) ELC-100704 0% To8 poor L
ELC-100705 . sensor Photo sensor

front Photo emit

front

To Lift, Gate, Floor Switch



02 Series Stacking Accumulator 17 5/27/2014

VS1202 HYDRAULIC PACKAGE ASM-200614

Serial # VS13620000142 AND <

ITEM PART NO. DESCRIPTION QTY
SIDE VIEW 1 HYD-100490 HYDRAULIC VALVE BLOCK 1
7,8,10,11 | HYD-100597 SOLENOID VALVE SV08 4
HYD-100599 SOLENOID VALVE COIL 4303612 4
1 @) 9 HYD-100596 SOLENOID VALVE SV10 1
A 12 HYD-100595 SOLENOID VALVE SV12 1
9,12 HYD-100598 SOLENOID VALVE COIL 4303712 2
_ HYD-100430 COIL RETAINING NUT 6
@}-{f i . HYD-100776 | SEAL KIT FOR ASM-200652/HYD-100706
=, © o _
- ITEM DESCRIPTION

4 SUPPLY LINE FROM TRACTOR
5 RETURN LINE TO TRACTOR

6 LOAD SENSE LINE

7 LIFT EXTEND SOLENOID
8

9

®

LIFT RETRACT SOLENOID

LIFT LOAD HOLDING VALVE NC
10 GATE EXTEND SOLENOID

11 GATE RETRACT SOLENOID

12 GATE LOAD HOLDING VALVE NC




02 Series Stacking Accumulator

VS1202

18 5/27/2014
HYDRAULIC VALVE HYD-100424
Serial # V512210000126 TO V513520000141
ITEM PART NO. DESCRIPTION QTy
1 HYD-100438 | CARTRIDGE, SV08-47D, VALVE, HF55013-09 2
2 HYD-100426 | CARTRIDGE, SV12-21, OPEN CENTER, VALVE, HF55013-00 | 1
3 HYD-100428 | SOLENOID, OPEN CENTER, 6356012, VALVE 1
4 HYD-100429 | NUT, RETAINING, OPEN CENTER, VALVE 1
5 ELC-100234 | PLUG, INDICATOR, LED 5
6 HYD-100431 | SOLENOID, 6306012, VALVE 4
7 HYD-100430 | NUT, RETAINING, LOAD SENSING, VALVE 4
NOT
Shown | HYD-100430 | NUT, RETAINING, VALVE 2
NOT
sl | HYD-100421 | PLUG, CAVITY, OPEN CENTER, VALVE
NOT
Shiown | HYD-100423 | PLUG, CAVITY, LOAD SENSING, VALVE
sﬂc?vTvN HYD-100432 | CARTRIDGE, LOAD SENSING, VALVE, HF55013-09
SHNgvTvN HYD-100428 | SOLENOID, LOAD SENSING, 6356012, VALVE
HYD-100424 | ASSEMBLY, VALVE
PLEASE ENSURE THE CARTRIDGE & SOLENOID ARE COMPATABLE —
HYD-100438 | SV08-47D CARTRIDGE | REQUIRES | HYD-100431 | 6306012 SOLENOID
HYD-100426 SV12-21 CARTRIDGE | REQUIRES | HYD-100428 | 6356012 SOLENOID
HYD-100432 SV10-34 CARTRIDGE | REQUIRES | HYD-100428 | 6356012 SOLENOID




02 Series Stacking Accumulator 19 3/26/2014
VS§1202 HESSTON 7434 / MF 2170 / CHALLENGER LB34B (VS) KIT-100247
Serial # AND <
ITEM PART NO. DESCRIPTION QTY

1 WLD-100602 ACCUMULATOR HITCH HESSTON 1

2 WLD-100601 LINK ARM BOXBRACKET 2

3 WLD-100641 ACCUMULATOR HITCH RECEIVER 1

4 WLD-100853 LINKE ARM 26" X 8" OFFSET 2

5 CMP-100159 3 PT BUSHING (3PP-351) 4

6 FST-100326 1" X9" CAP SCREW 1

7 FST-100245 1" LOCKNUT 1

8 FST-100420 1/2" X 2" CAP SCREW GRADE 8 5

9 FST-100151 1/2" FLAT WASHER HARDENED 5

10 FST-100356 1/2" CRIMP NUT 5

11 FST-100367 11/8"X6" GR5BOLT 1

12 FST-100368 11/8" CRIMP NUT 1

13 FST-100222 7/8" X 4" CAP SCREW 4

FST-100203 7/8" LOCKNUT 4




02 Series Stacking Accumulator 20 5/6/2014

VS1202 NH 340 / CASE LB434 HITCH KIT (VS) KIT-100205

Serial # AND <




02 Series Stacking Accumulator

VS1202

NH 340 / CASE LB434 HITCH KIT (VS)

21

5/6/2014

KIT-100205

ITEM PART NO. DESCRIPTION QTY
1 WLD-100611 HITCH WELDMENT 1
2 WLD-100614 LINK ARM 19" 2
3 WLD-100641 BB960A/LBX432 HITCH ASSY 1
4 WLD-100828 LINK ARM BRACKET PLATE RH 1
5 WLD-100827 LIK ARMBRACKET LH 1
6 WLD-100843 EXTERNAL BUMPER BB330/340 1
7 WLD-100844 INERNAL BUMPER BB 330/340 1
8 CMP-100159 3 PTBUSHING (3PP-351) 4
9 FST-100420 1/2" X2" CAP SCREW GRADE 8 5
10 FST-100151 1/2" FLAT WASHER HARDENED 17
11 FST-100232 1/2" X 1" CARRIAGE BOLT 6
12 FST-100426 1/2" X1 1/2" CARRIAGE BOLT GRADE 8 11
13 FST-100356 1/2" CRIMP NUT 22
14 FST-100144 3/8" X2 1/2" CAP SCREW 2
15 FST-100206 3/8" LOCKNUT 2
16 FST-100222 7/8" X4" CAP SCREW 4
17 FST-100203 7/8" LOCKNUT 4

18 FST-100326 1"X9"CAP SCREW 1
19 FST-100245 1"LOCKNUT 1
20 FST-100367 11/8"X6" GR5BOLT 1
21 FST-100368 11/8" CRIMP NUT 1
22 HYD-100416 3/8" BSPP PLUG 2
23 HYD-100471 BSPP PLUG 3/8" WASHER 2

Serial #

AND <



02 Series Stacking Accumulator

VS1202

22 5/6/2014
NH BB9080 / CASE LB433 HITCH KIT (VS) KIT-100203
Serial # AND <
ITEM PART NO. DESCRIPTION QTY

1 ASM-100641 BB960A/LBX432 HITCH ASSY 1

2 WLD-100612 LINK ARM BOX BRKT LH BB9080-80 1

3 WLD-100615 LINK ARM BOX BRKT RH BB9060/80 1

4 WLD-100614 LINK ARM19" 2

5 CMP-100159 3 PT BUSHING (3PP-351) 4

6 FST-100222 7/8" X 4" CAP SCREW 4

7 FST-100203 7/8" LOCKNUT 4

8 FST-100420 1/2" X2" CAP SCREW GRADES 5

9 FST-100388 1/2" X1 1/2" CAP SCREW GRADE 8 8

10 FST-100151 1/2" FLAT WASHER HARDENED 13

11 FST-100356 1/2" CRIMP NUT 13

12 FST-100367 11/8"X6" GR5BOLT 1

13 FST-100368 11/8" CRIMP NUT 1

14 HYD-100416 BSPP PLUG 3/8" 2

15 HYD-100471 BSPP PLUG 3/8" WASHER 2

67 (®)



02 Series Stacking Accumulator

VS1202

23

5/5/2014

KRONE 1270/1290/1290HDP/12130HS 2013 KIT (VS) KIT-100233
Serial # AND <
ITEM PART NO. DESCRIPTION QTY
1 WLD-100617 | KRONE 12130 HS LINK ARMBRACKET RH 1
WLD-100852 KRONE STACKER CENTER HITCH 1
WLD-100618 | KRONE 12130 HS LINK ARMBRACKET LH 1
WLD-100614 LINK ARM 19" 2
WLD-100641 ACCUMULATOR HITCH RECEIVER 1
PCT-100700 | KRONE 12130 /1290HD, LIFT KIT PLATES 8
CMP-100159 3 PTBUSHING (3PP-351) 4
FST-100367 11/8"X6" GR5BOLT 1
FST-100368 1 1/8" CRIMP NUT 1
FST-100326 1" X9" CAP SCREW 1
FST-100245 1" LOCKNUT 1
FST-100388 1/2"X 1 1/2" CAP SCREW GRADE 8 12
FST-100420 1/2" X 2" CAP SCREW GRADE 8 10
FST-100222 7/8" X4" CAP SCREW 4
FST-100151 1/2" FLAT WASHER HARDENED 16
FST-100203 7/8" LOCKNUT 4
FST-100356 1/2" CRIMP NUT 22
FST-100371 M20-2.5 X 160MM HEXHEAD BOLT 8
FST-100372 M20-2.5 X 170MM HEXHEAD BOLT 4
FST-100373 M20-2.5 X 110MM HEXHEAD BOLT 8
FST-100374 M20-2.5 X 130MM HEXHEAD BOLT 4
FST-100376 M20 LOCK NUT 12




02 Series Stacking Accumulator

VS1202

24 3/26/2014

KRONE BP 1290HDPII HITCH KIT (VS) KIT-100235

Serial # AND <

ITEM PART NO. DESCRIPTION QTY

1 WLD-100840 CENTER HITCH BP 1290HDPII 1
2 WLD-100841 LINK ARM BRAKET RH 1
3 WLD-100842 LINK ARMBRACKET LH 1
4 WLD-100614 LINK ARM 19" 2
5 WLD-100641 ACCUMULATOR HITCH RECEIVER 1
6 PCT-100700 KRONE 12130/ 1290HD, LIFT KIT PLATES 8
7 FST-100418 U-BOLT FOR 120MM TUBEw/nuts & washers 2
8 FST-100191 1/2" X1 1/2" CAP SCREW 12
9 FST-100104 1/2" LOCKNUT 12
FST-100222 7/8" X4" CAP SCREW 4
FST-100326 1" X9" CAP SCREW 1
FST-100245 1" LOCKNUT 1
FST-100203 7/8" LOCKNUT 4
CMP-100159 3 PT BUSHING (3PP-351) 4
FST-100371 M20-2.5 X 160MM HEXHEAD BOLT 8
FST-100372 M20-2.5 X170MM HEXHEAD BOLT 4
FST-100373 M20-2.5 X 110MM HEXHEAD BOLT 8
FST-100374 M20-2.5 X 130MM HEXHEAD BOLT 4
FST-100376 M20 LOCK NUT 12
FST-100367 11/8"X6" GR5BOLT 1
FST-100368 11/8" CRIMP NUT 1




02 Series Stacking Accumulator

CLAAS 3300 HITCH KIT (VS)

VS1202

ITEM PART NO. DESCRIPTION
1 WLD-100845 CLASS 3300 CENTER HITCH LH 1
2 WLD-100846 CLASS 3300 CENTER HITCH RH 1
3 WLD-100847 | CLASS 3300 LINK ARMBRACKET LH 1
4 WLD-100848 | CLASS 3300 LINK ARM BRACKET RH 1
5 WLD-100641 ACCUMULATOR HITCH RECEIVER 1
6 WLD-100614 LINK ARM 19" 2
7 PCT-100883 CLASS 3300 SPACER PLATE 16
8 PCT-100897 |CLASS 3300 MIDDLE SPACER PLATE| 8
9 FST-100424 U-BOLT FOR 160MM TUBE 2
10 FST-100326 1" X9" CAP SCREW 1
11 FST-100367 11/8"X6" GR5BOLT 1
12 FST-100245 1" LOCKNUT 1
13 FST-100368 11/8" CRIMP NUT 1
14 FST-100222 7/8"X4" CAP SCREW 4
15 FST-100203 7/8" LOCKNUT 4
16 FST-100426 |1/2"X11/2" CARRIAGEBOLT GRADEYg 6
17 FST-100356 1/2" CRIMP NUT 6
18 FST-100507 16MM X 120MMBOLT GRADE 10.9 32
19 FST-100508 16MM CRIMP NUT 32
20 FST-100149 3/8" LOCK WASHER 8
21 FST-100241 3/8"X11/4" CAP SCREW 8

4/21/2014
KIT-100225

Serial # AND <










PhiBer Manfuacturing Inc.

PHIBER Crystal City, MB ROK ONO

Canada

DOC-200601

Issued 05/2014 . .
Rev. 1 Printed in Canada



	Vert S AC PMan2014 Table of Contents R3
	ASM-200600R1JY
	ASM-200630R1jly
	ASM-200640
	ASM-200656
	ASM-200657
	ASM-200654
	ASM-200655
	ASM-200659
	ASM-200658
	ASM-200650
	CONTROL Package VS1202 R4
	Electrical Package VS1202 R3
	Hydraulic Package VS1202
	HYDRAULIC VALVES VS1202 R3
	KIT-100247
	KIT-100205
	KIT-100203
	KIT-100233
	KIT-100235
	KIT-100225



